MILL TEST CERTIFICATE / CERTIFICATE OF INSPECTION
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Remark ! _ We hereby certify that the above results are true and correct in every detail,
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Manager of Q. A Dept

_Mechanical Properties

i Diameter " Tensile Strength Yield Strength EEcnga’uon i i ‘

(mm) . (Nmm?) (Nlmm?) | (%)
S | 000005 | 050 wnts | w3
Tes’i No | !

1600 | 483 337 24
o AR SRR PR SURDN RS 2
- SR A RN M
el | o4 | @ | ® |
15 | 48 | 0 |

O B W N -

Comment : Manufactured in accordance with Quality Management System approved to 1SO 9001:2008



